Wear parts insert TIC material, 2-4 times lifetime, highly recommended!

Replacement Nordberg HP200 Cone Crusher Parts

SINCO Machinery manufacture an extensive range of aftermarket crusher wear and spare parts to suit the Metso™ Nordberg™ range of HP200 cone crushers.

SINCO Machinery have developed an extensive range of manganese to suit the crushing chambers available for each model. Chambers available include:

EF – Extra Fine, F – Fine, M – Medium, C – Coarse, EC – Extra Coarse

All SINCO Machinery concaves and mantles are stocked in 14%, 18 and 22% grades of manganese with a chrome content of 2-3%.

SINCO Machinery stock a wide range of replacement parts for these machines, including main shafts, heads, bowls, upper and lower head bushes, concave wedges, feed cones, feed plates, mantle nuts, locking bolts, and filters.

All SINCO Machinery replacement parts to suit Metso™  Nordberg HP200 Cone Crushers are manufactured and fully warranted by SINCO Machinery.


Nordberg HP200 Cone Crusher Parts Including:

Part Number Description Crusher Type Weight
1001998504 HOSE ADAPTER 210292-4S HP200 0.009
1003086056 WASHER LOCK M8, 8.4X13.0X0.8MM, S 8 HP200 0.010
1003722557 BOLT HEX ISO4014-M10X35-9.8-UNPLTD HP200 0.033
1004590540 INSULATION UNFACED,15″W X 3.50″THK X 1 HP200 12.240
1018780302 SQUARE 12 LG.50 HP200 0.100
1018780323 SAFETY BLOCK HP200 1.700
1020962100 SLIDE HP200 9.200
1022061401 CNTRSHFT BUSHING HP200 7.500
1022072951 ECCENT BUSH INNER HP200 38.000
1022130524 BUSHING HP200 1.000
1022145719 HEAD BUSHING UPPER HP200 HP200 8.200
1022145730 HEAD BUSHING LOW HP200 29.000
1022814802 ADJUSTMENT CAP HP200 334.000
1036829635 PINION HP200 28.000
1036829652 DRIVE GEAR HP200 64.000
1038067315 ARM GRD HP200 35.000
1044180300 FEED HOPPER UPR HP200 92.000
1044180301 FEED HOPPER LOW HP200 96.000
1044251246 HOSE HP 6,35 L.275 HP200 0.100
1044251345 HOSE HP 6,35 L.493 HP200 0.100
1044251435 HOSE HP 6,35 L.425 HP200 0.200
1044252204 HYDR HOSE HP 9,5 L=775 HP200 0.400
1044252260 HYDR HOSE HP 9,5 L=635 HP200 0.400
1044252586 HYDR HOSE HP 9,5 L=1280 HP200 0.800
1048512826 MAIN FRAME LINER HP200 211.000
1048721001 SOCKET LINER HP200 28.000
1050130813 MANTLE STD F/M/C HP200 482.000
1050130815 MANTLE SH F/M/C HP200 429.000
1051483199 NUT SPHERICAL H,M30 HP200 0.200
1051489347 NUT SPHERICAL H,M48 HP200 1.000
1054268448 AXLE HP200 2.500
1054440195 MAIN FRAME PIN HP200 2.700
1056124845 FLAT BAR 40X5 L.60 HP200 0.100
1056835500 WASHER LOCK HP200 2.900
1056839385 NUT-LOCK U C/PL.50 HP200 0.300
1057602103 THRUST BRNG UPR HP200 12.000
1057612000 HEAD BALL HP200 31.000
1057612102 THRUST BRNG LOW HP200 12.000
1061871913 CLAMPING RING HP200 225.000
1062440046 DRIVE GEAR HP200 365.000
1063083600 PISTON SEAL HP200 0.200
1063518480 T-JOINT HP200 1.000
1063518780 U-SEAL HP200 1.500
1063914005 TORCH RING HP200 4.800
1063917032 BOWL ADAPTER RING HP200 51.000
1064666524 PROTECTION PLATE HP200 0.600
1065633691 ROD HP200 13.000
1068634853 CNTRSHFT HP200 63.000
1070588720 SHIM 0,5 HP200 0.500
1070588722 SHIM 0,8 HP200 0.900
1070588724 SHIM HP200 0.700
1070588726 SHIM 3 HP200 3.800
1073810178 SOCKET HP200 33.000
1080960105 LIFTING PLATE HP200 10.100
1086342201 WEDGE HP200 1.200
1087729018 WRENCH HEAD NUT HP200 31.600
1087800740 WRENCH PINION HP200 4.400
1093020067 ROD ASSY HP200 23.000
1093020069 SEAL KIT HP200 0.360
1094260037 CLAMPING CYL ASSY HP200 5.200
1094260094 SEAL KIT HP200 0.040
7001530511 SCREW HEX ISO4017-M24X50-8.8-A3A HP200 0.300
7001530516 BOLT HEX ISO4014-M24X60-8.8-A3A HP200 0.300
7001530636 SCREW HEX ISO4017-M30X220-8.8-A3A HP200 1.600
7001530883 BOLT HEX ISO4014-M42X130-8.8-A3A HP200 1.800
7001532140 SCREW HEX ISO4017-M10X25-10.9-UNPLTD HP200 0.200
7001532147 BOLT HEX ISO4014-M10X45-10.9-UNPLTD HP200 0.060
7001532249 SCREW HEX ISO4017-M14X25-10.9-UNPLTD HP200 0.050
7001532410 SCREW HEX ISO4017-M20X50-10.9-UNPLTD HP200 0.200
7001548126 SET SCREW SCKT HD ISO4029-M16X40-45H-A3 HP200 0.040
7001612058 SPLIT PIN ISO1234-4X50-ST-UNPLTD HP200 0.005
7001612100 SPLIT PIN ISO1234-8X100-ST HP200 0.100
7001619272 PARALLEL PIN ISO8734-16X40-A-ST-UNPLTD HP200 0.100
7001619276 PARALLEL PIN ISO8734-16X60-A-ST-UNPLTD HP200 0.100
7001619305 PARALLEL PIN ISO8734-20X60-A-ST-UNPLTD HP200 0.200
7001630008 WASHER LOCK SRRTD DIN6798J-M8-ZN HP200 0.001
7001836114 EYE BOLT M14, 252-7, 1325 HP200 0.000
7001846108 EYE BOLT 7189 B HP200 0.100
7002003004 REDUCTION NIPPLE ISO49-N8-1/2X3/8-ZN-A HP200 0.100
7002076003 PLUG ISO49-T8-3/8-ZN-A HP200 0.100
7002118096 CLAMP SX 14 182-202 HP200 0.100
7002118832 COLLAR STAUBLI.SP218/18PPHGDAS – 18 HP200 0.100
7002149009 COUPLING HOUSING LR250/122 HP200 25.000
7002150036 PUMP R1A5085/073005AC – 120L/MN HP200 27.000
7002152731 GEAR KIT P60R5085C01+P61R5085C04+P82620 HP200 0.000
7002152881 BRNG KIT P9016000101 + PR50R000001 + PR HP200 0.000
7002407166 CNNCTN MALE SA102111-3248 HP200 0.200
7002431027 NUT CAP 210292-20S HP200 0.010
7002445771 FILTER CARTRIDGE MP68M90A HP200 1.400
7002480053 CARTRIDGE FILTER MF100-3A10HB HP200 0.360
7002480055 DRIVE VALVE HP200 0.200
7002480056 PRSSR REL VALVE HSP 2C08 H 20 T HP200 0.200
7002480057 PRSSR REL VALVE HSP 2C08 H20T – 120B HP200 0.200
7002480071 PUMP P1 BAN 2518 HA 2004HL10 B02-27.5L/ HP200 4.800
7002480135 PRSSR REL VALVE HSP2L08GH35T – 250B HP200 0.570
7002480136 PRESSURE RELIEF VALVE HSP2L08GH35T -350 HP200 0.000
7002480212 MANOMETER UC1696 D63 – 0/400B HP200 0.300
7002480477 HOSE LG.800 HT FL1 HP200 0.100
7002480478 HOSE LG.800 HT FL2 HP200 0.100
7002480479 HOSE LG.440 HT FL3 HP200 1.500
7002482040 HOSE LG.395 HT FL4 HP200 0.100
7002482041 CAPILLARY 0.280 HT CAP1 HP200 0.040
7002482042 CAPILLARY 0.560 HT CAP2 HP200 0.040
7002482043 CAPILLARY 0.640 HT CAP3 HP200 0.040
7002482044 CAPILLARY 0.560 HT CAP4 HP200 0.040
7002495416 BREAKER LD1-LB030F HP200 0.500
7002704131 V-RING TWVA01300 HP200 0.100
7002705050 STRIP FELT 50X20 HP200 0.270
7003222190 V-BELT ISO4184-SPC 4500 HP200 1.600
7003229876 DTACHBL HUB PULLEY ML315 SPC8/4040 HP200 57.200
7003229878 DTACHBL HUB PULLEY ML355 SPC8/4040 HP200 64.900
7003239237 HUB MAGIC-LOCK 4040 BORE 85 HP200 6.900
7003239243 HUB MAGIC-LOCK 4545 BORE 85 HP200 10.000
7003239252 HUB VECOBLOC / MAGIC LOCK – 115-115-90 HP200 10.000
7004205203 PAD RUBBER 539607-45 HP200 5.000
7005255835 ELECTRIC SWITCH CA10YFA035EFSOF0001 HP200 0.454
7005630051 GEAR BRAKE MOTOR MZG100AZ1X/M1A-ED2030M HP200 50.000
7008010003 THREADLOCKER HARD 2870 HP200 0.200
7008010102 GLUE 326, 50G HP200 0.050
7008010103 ACTIVATOR 7649 HP200 0.050
7012504003 ADJSTM RING HP200 1,010.000
7013308001 MAIN SHAFT HP200 303.000
7018307007 MAIN FRAME HP200 SX HP200 2,150.000
7022072000 CNTRWGHT LINER HP200 65.000
7022102250 CNTRSHFT GRD HP200 16.000
7022300502 DRILLED BLOCK HP200 22.000
7023455502 ADJSTM CAP HP200 305.000
7023508000 BOWL HP200 1,430.000
7023508002 BOWL HP200 1,500.000
7023604000 CAP FOAM RUBBER HP200 0.100
7027005255 SHIM HP200 1.200
7028450751 SQUARE BAR 14 L.40 HP200 0.100
7031800008 WRENCH CNTRSHFT HP200 31.200
7033100016 OIL FLINGER HP200 9.300
7033100511 COLLAR HP200 1.000
7035912254 COVER HP200 9.100
7041068006 BOLT LOCK HP200 20.000
7043200011 U-BOLT M12X95 HP200 0.300
7043358004 ECCENTRIC HP200 220.000
7046600101 CHECK GAUGE THREAD WEAR GAUGE HP200 0.500
7049330251 PIN 25X60 HP200 0.300
7053129001 GASKET HP200 2.400
7057500007 GEAR BRAKE MOTOR HP200 63.000
7064351011 INSTR PLATE HP200 0.100
7065558051 FEED CONE HP200 HP200 10.500
7081108001 DUST SHELL HP200 115.200
7081108007 DUST SHELL HP200 55.000
7082404309 HEAD HP200 HP200 610.000
7086401504 HOSE 8/16 LG.700 HP200 0.600
7086401507 HOSE 8/16 L.1000 HP200 1.000
7086401752 HOSE 12/16 LG.655 HP200 1.300
7086402020 HOSE 20/16 LG.1130 HP200 2.100
7086402566 HOSE 1″1/2 L= 495 HP200 2.100
7086403289 HOSE 3″ LG.4000 HP200 3.200
7086403290 HOSE 3″ LG.6000 HP200 19.200
7088010081 TRAMP RELEASE CYLINDER HP200 90.500
7088463250 BOLT SQUARE HEAD M30X60/55 HP200 0.800
7090008016 MAIN FRAME ASSY STD HP-200 HP200 2,813.500
7090018006 CNTRSHFT ASSY STD HP200 113.300
7090058013 HEAD ASSEMBLY STD HP200 687.000
7090228204 GEAR ECCENT ASSY HP200 334.500
7090258001 BOWL ASSEMBLY STD HP200 1,764.800
7090258005 BOWL ASSY OPTION: FOR THICK LINERS HP200 1,805.800
7090288004 TOOL ASSY TOOLS WITHOUT CHARGING ASSY HP200 145.200
700002108T ADAPTER HP200 1.200
MM0204772 MOTOR Y2-315L1-4/160KW,HP200 TIANJIN PUR HP200 0.000
MM0210350 CONTROL CABIN 160KW HP200 0.000
MM0212103 BUSHING 3525X80 HP200 0.000
MM0226622 ELECTRIC CABLE H022,380V/SOFT-START-UP W HP200 0.000
MM0228351 CONTROL CABIN H003 HP200 0.000
MM0233600 BELL HOUSING PTS-300/2.0/M/168/FL034 HP200 0.800
MM0237698 PRESSURE SENSOR PN7001…115BAR HP200 0.250
MM0251105 FLEXIBLE COUPLING 28/38-30H7X50/25,4HS- HP200 0.200
MM0316780 MOTOR CONTROL CENTER PJ1146KHM10089G1146 HP200 320.000
MM0317130 SOFT STARTER ATS48C41Y HP200 54.100
N01530550 BOLT HEX ISO4014-M24X160-8.8-A3A HP200 0.700
N02125151 PRESSURE SW RPPA-AA3-201 HP200 2.400
N02150060 GEAR PUMP KP30.73D0-33S3-LGG/GG-N (104L HP200 15.500
N02152775 GASKET KIT 62047178 HP200 0.100
N02152776 GASKET KIT 62047312 HP200 0.250
N02154812 COOLER OK-P10S/1.0/M/C/1/IBP3 VOLT1 HP200 120.000
N02445072 PRSSR REL VALVE BY-PASS INTEGRE-IBP3-31 HP200 0.300
N02445073 REGULATOR FDCB-LAN HP200 0.100
N02445074 REGULATOR FDBA-LAN HP200 0.150
N02445266 KIT 3184087 REP. KIT SB330/400-4 ECO HP200 0.300
N02445276 SPARE PART KIT 3184086 KIT REP.SB330-4 HP200 0.907
N02445973 SOLENOID VALVE WSM06020Z-01-C-N-24VDG-Z4 HP200 0.330
N02495433 PROTECTION LB1-LB03P08 HP200 0.500
N03460523 COUPLING 25.4/28 ND65H7D35+R62+ND65C HP200 0.200
N03460524 COUPLING 25.4/38 ND86H6D35+R82+ND86B HP200 0.200
N12504016 ADJSTM RING KIT HP200 1,041.000
N13502571 ELCTRCL CABINET A2020 HP200/300 HP200 90.000
N16200121 CNTRWGHT HP200 EXCENTRIQUE NORMAL HP200 273.000
N28000852 BELT GRD ASSY PAINTED HP200 196.250
N29201816 DRILLED BLOCK HP200/300/400 HP200 50.000
N29203001 HYDR MOTOR ASSY HP200 10.000
N34360029 SUPPORT HP200 0.300
N44451779 HOSE HP 6,35 L.285 HP200 0.300
N44453804 CAPILLARY LG.600 HP200 0.500
N53140026 GASKET HP200 0.600
N55208135 BOWL LINER STD C HP200 550.000
N55208137 BOWL LINER STD M HP200 526.000
N55208138 BOWL LINER STD M HP200 526.000
N55208140 BOWL LINER STD F HP200 537.000
N55208141 BOWL LINER STD F HP200 537.000
N55208144 BOWL LINER SH C HP200 498.000
N55208146 BOWL LINER SH M HP200 510.000
N55208147 BOWL LINER SH M HP200 510.000
N55208150 BOWL LINER SH F HP200 505.000
N55208153 BOWL LINER SH EXTRA-FINE HP200 372.000
N55308011 MANTLE STD F/M/C HP200 482.000
N55308012 MANTLE SH F/M/C HP200 429.000
N90198350 COOLER ASSY HP200/300 400V-50/60HZ HP200 103.000
N90198360 COOLER ASSY HP200/300 400V-50/60HZ HP200 81.500
N90228114 CNTRWGHT ASSY HP200 338.000